MODULE |

ENVIRONMENTAL ENGINEERING I



SANITARY ENGINEERING

After the water that has been made available
from well laid and properly executed water
supply project has been consumed, it has to be
suitably disposed off. The other wastes from
the society are also has to be carried and
disposed off at suitable places so as to protect
the public health. Thus the end of water supply
scheme, in a sence, is the starting point of
sanitary project.



SANITARY ENGINEERING

Sanitary Engineering is the branch of public health
engineering which deals with the preservation
and maintenance of health of the individual and
the community, by preventing communicable
diseases. It consists of scientific and methodical
[...]
require higher land area as compared to conventional
treatment system.



Aerobic pond

In aerobic pond, the stabilisation of wastes is
brought about by aerobic bacteria, which flourish in the
presence of oxygen. The oxygen demand of such bacteria
in such a pond is met by the combined action of algae
and other microorganisms, called algal photosynthesis, or
algal-symbiosis. In this symbiosis, the algae while growing
in the presence of sun light produce oxygen by the action
of photosynthesis; and this oxygen is utilised by the
bacteria for oxidising the waste organic matter. The end
products of the process are carbon dioxide, ammonia and
phosphates, which are required by the algae to grow and
continue to produce oxygen.



Anaerobic pond

In anaerobic pond, the entire depth is under
anaerobic condition except an extremely shallow top
layer. Normally these ponds are used in series followed by
facultative or aerobic pond for complete treatment. The
depth of these ponds is in the range of 2.5 to 6 m. They
are generally used for the treatment of high strength
industrial wastewaters and sometimes for municipal
wastewater and sludges. Depending upon the strength of
the wastewater, longer retention time up to 50 days is
maintained in the anaerobic ponds. Anaerobic lagoons
are covered these days by polyethylene sheet for biogas
recovery and eliminating smell problem and green house
gas emission in atmosphere.



Wind |wind achon 5un||gh1
promatiey mizn

and reaeration) If oxygen is not prasent in upper layers

nf pond, adorous gases can be relaaued
\ 'ﬂ""ﬂﬂ doyhgh ,/X
- hours) o,

i
_tﬁ—_—mm-\_"—%_——p .\
Neaw Al
Receration colls e NHs,
R
Woastewnim u_m& Blt.
: zells COI

?
Lol
Bﬂﬂ!ﬂﬂ New cells

Bottom sludge

=3 B

T e

N

v Asrobir 7one

* Facultahve zone

1 5y W gy il JEAR! ey 41 ! i |
i i, . " i !
b ":I' s r':"l & i Lircomn . -.‘.- [ | v [ '-.- : | il - =] B |
JIGOMC WOSHes ——p anik acids, __p €O, + NH, + H.S + CH, > Ancercbic zone
& A - - ., = b - - ! 4 | F.
F I. o " fir - 1y L AR R =" . I
m Mt LB g e et B i R P A TR s T T - ! b



Most of the ponds exist in facultative nature. Three zones
exist in this type of ponds (Figure 7.12). The top zone is an
aerobic zone in which the algal photosynthesis and aerobic
biodegradation takes place. In the bottom zone, the organic
matter present in wastewater and cells generated in aerobic
zone settle down and undergo anaerobic decomposition.
The intermediate zone is partly aerobic and partly
anaerobic. The decomposition of organic waste in this zone
is carried out by facultative bacteria. The nuisance
associated with the anaerobic reaction is eliminated due to
the presence of top aerobic zone. Maintenance of an
aerobic condition at top layer is important for proper
functioning of facultative stabilization pond, and it depends
on solar radiation, wastewater characteristics, BOD loading
and temperature. Performance of these ponds is
comparable with conventional wastewater treatment.



Constructional details

A typical plan of an oxidation pond is shown in
figure 7.13. It is an earthen pond, dug into the ground,
with shallow depth. Oxidation ponds are rectangular in
shape (L/B = 2-3/1) having side slopes (1:1.5) and are
constructed by building embankments of earth. They are
of shallow depth usually 0.9-1.5m and as such effective in
permitting penetration of sunlight to all parts of the
waste water encouraging algal growth. Influents is
applied in the middle of pond and allowed to be spread
by the action of wind currents which prevents any odour
nuisance due to concentration.



Constructional details

pond depth should not exceed 1.8 m or so, as otherwise
the pond may turn into a deeper anaerobic pond rather
than remaining faculative in character without giving foul
odours. The detention time in the pond is usually 2 to 6
weeks, depending upon sun light and temperature. In
cold countries, higher figure is to be adopted.



Effluent

4 Discharge structure
Earthen Bund I

with control

Influent Inter _
pipe con niectlng
- P E:-Er‘

Inlet flow control

Influent

Figure 9.13 Plan of oxidation pond



Advantages of oxidation ponds

1. Low cost
2. Quickness of construction
3. Easy maintenance

4, High efficiency of BOD removal
Disadvantages of oxidation ponds
1. Nuisance due to mosquito breeding and odours.



Problem 7.3

Design an oxidation pond for treating domestic
sewage of 15000 persons supplied with 200 liters per
capita water per day. The BOD and suspended solids are
each of 400 mg/L. Permissible organic loading for the
pond is not less than 600 kg/ha/day. The detention
period is not exceed 6 days. Assume any other suitable
data.



Solution:
The quantity of sewage to be treated per day

= 15000 X 200
= 3000000 = 3 X 10° ltrs.

= 3 MLD
= 3000 m°

3X10°X 400
1000 X 1000

The BOD content per day =

= 1200 kg/day

Organic loading = 600 kg/ha/dav

. _ 1200 kg /day
- Surface area required =
600 kg /ha /day

— 2 Ha

=
— 2 X 104111—



Assuming the length of the tank (L). as twice of its width (B). we have

Bx 2B =2x 10" M’
2 X 10%
L —
2
= 100 mifr.
* Length = 2X 100 = 200 mtr,

Using a tank with effective depth as 1.8 m: we have,
The provided capacity = 200x100x 1.8
= 36000 m’



Now, capacity = sewage flow per day X Detention time in days

Capacity in m’

. Detention time days = =————mrmr—m
) Sewage flow per day in m3/day

36000

3000

=12 days > 6 days

Hence use two oxidation ponds with length
=200mx 100 m
and over all depth ~ =(1.8 +1)=2.2 mtr. and a detention period of 6 days.



Design of inlet pipe

Assuming an average velocity of sewage as 0.9 m/sec. and daily flow for 8 hours only.

, 3000/2 3,
Dischargg = =——————m"/Sec.
8 X 60 X 60
. ; : Discharge
*+ Area of 1nlet pipe required = ———

velocity
3000 1.3
={ ) m"

2X8X60Xe6D" 0.9

— — l
= AT78.7 cm

i =i ] 4 X 578.7
= Dia of inlet pipe = ||— — 2714 cmi:
™

say = 28 cm

Diameter of outlet pipe may be taken as 1.5 times that of the inlet pipe.

ie = 1.5 x 28

Say =42 cm



AERATED LAGOONS

Aerated Lagoon Aerated lagoons are one of the
aerobic suspended growth processes. An
aerated lagoon is a basin in which wastewater is
treated either on a flow through basis or with
solids recycle. Oxygen is usually supplied by
means of surface aerators on floats or on fixed
platforms or diffused air aeration units instead
of photosynthetic oxygen yield as in case of
oxidation pond.



AERATED LAGOONS

The action of the aerators and that of the rising
air bubbles from the diffuser are used to keep
the contents of the basin in suspension. They
are constructed with depth varying from 2 to 5
m. The contents of an aerobic lagoon are mixed
completely. Depending on detention time, the
effluent contents of about 1/3 to % the value of
the incoming BOD in the form of cell tissue.
Before the effluent can be discharge, the solids
must be removed by settling. If the solids are
returned to the lagoon, there is no difference
between this and modified ASP.



-— Floatingaerators

4

Influent

E SST

Sludge recycling (optional)

° o

v Sludge
waste



AERATED LAGOONS

The action of the aerators and that of the rising
air bubbles from the diffuser are used to keep
the contents of the basin in suspension. They
are constructed with depth varying from 2 to 5
m. The contents of an aerobic lagoon are mixed
completely. Depending on detention time, the
effluent contents of about 1/3 to % the value of
the incoming BOD in the form of cell tissue.
Before the effluent can be discharge, the solids
must be removed by settling. If the solids are
returned to the lagoon, there is no difference
between this and modified ASP.



MODULE VI



TREATMENT AND DISPOSAL OF SLUDGE

There are two end products obtained from various
wastewater treatment plants: (i) effluent (ii) sludge.
The treated effluent is directly discharged either in the
receiving water, or on land. However, the sludges are to
be first processed before their final disposal. Objectives
of processing sludge are extract water from the solids
and dispose the dewatered residue through a
combination of physical, chemical and biological
operations. It is necessary to treat properly or dispose
the sludge generated during the various stages of
wastewater treatment like primary sedimentation,
secondary sedimentation and sludge generated from
advanced (tertiary) treatment, if any. The quantity of
sludge generated depends upon the degree of
treatment or quality of treated effluent required



Primary Sludge: Sludge settled in primary settling tanks
comes under this category which contains 3% to 7%
solids out of which approximately 60% to 80% are
organic. Primary sludge solids are usually gray in color,
slimy, fairly coarse, and with highly obnoxious odors.
This sludge is difficult to dewater without treatment,
hence digestion is necessary. This type of sludge can be
digested readily by aerobic or anaerobic bacteria under
favorable operating conditions.



Secondary Sludge: This type of sludge from secondary
settling tanks has commonly a brownish, flocculent
appearance and an earthy odor. It consists mainly of
microorganism containing 75% to 90% organic fraction
and remaining inert materials. The organic matter may
be assumed to have a specific gravity of 1.01 to 1.05,
depending on its source, whereas the inorganic
particles have high a specific gravity of about 2.5.



Tertiary Sludge: The nature of sludge from the tertiary
(advanced) treatment process depends on the unit
process followed like membrane processes or chemical
methods, etc. Chemical sludge from phosphorus
removal is difficult to handle and treat. Tertiary sludge
from biological nitrification and denitrification is similar
to waste activated sludge.



SLUDGE TREATMENT PROCESSES

Sludge treatment may include all or a
combination of the following unit operations
and processes.

1. Thickening or concentration
Digestion
Conditioning
Dewatering
Drying

on = B b

Incineration



1. Thickening or concentration

The purpose of thickening is to reduce moisture
content of the sludge, and consequently to increase the
solids concentration. This practice is adopted for the
separation of greater amount of water from the sludge
solids than can be attained in settling tanks. This will
help in following:

1. Increasing the loading on the digester, requiring lesser
digester volume,

Increase feed solids concentration to vacuum filters,

Economize transport and handling cost of sludge
within the plant and final disposal,

4. Minimize land required and handling cost for final
disposal of the digested sludge on land, and

5. Save fuel if incineration is practiced.



The thickening of the sludge can be achieved
either by:

1.Gravity thickening,
2.Air floatation or
3.Centrifugation.



i. Gravity thickening

Gravity thickening is accomplished in a tank similar in
design to a sedimentation tank. This is most commonly
used for concentrating the sludge for achieving saving
in the digester volume and sludge handing cost. This is
used for primary sludge and for combine primary and
secondary sludge, and it is not suitable for ASP sludge
alone. When the ASP sludge is more than 40% (weight
ratio) of the total combined sludge, gravity thickening is
not effective and other methods of thickening have to
be considered. Gravity thickeners can be operated
either as continuous flow or fill and draw type, with or
without chemical addition. The thickened sludge is
withdrawn from the bottom of the tank and pumped to
the digester. The supernatant is returned to the primary
sedimentation tank.



ii. Air floatation

By applying air under pressure or vacuum the
thickening of the sludge can be achieved. This is
normally preferred for ASP sludge. This requires
additional equipment, power for operation, skilled
supervision for operation and maintenance, hence it is
costly. However, better removal of oil and grease,
solids, and odour control are the advantages offered by
this method. Addition of alum and polyelectrolytes can
increase the efficiency of the flotation unit. Alum will
increase the sludge but polyelectrolyte will not increase
the solids concentration but improves solids capture
from 90 to 98%. The floatation units can be of two
types (i) pressure type and (ii) vacuum type.



Pressure type floatation unit: In pressure type
floatation unit, a portion of the subnatant is
pressurized from 3 to 5 kg/cm?2 and then saturated with
air in the pressure tank. The effluent from the pressure
tank is mixed with influent sludge immediately before it
is released into flotation tank. Once the pressure is
released, excess dissolve air rises up in the form of
extremely small air bubbles, attaching themselves to
the sludge particles. This imparts buoyancy to the
sludge particles and forms sludge blanket at the top,
which is skimmed off, while the unrecycled subnatant is
returned to the wastewater treatment plant. Dissolved
air floatation (DAF) offers significant advantages in
thickening light sludge such as activated sludge.



Vacuum type floatation: The vacuum type floatation
unit employs the addition of air to saturation and
applying vacuum to the unit to release the air bubbles
which float the solids to the surface. The solids
concentrated at the surface are skimmed off.



iii. Centrifugation

Thickening by centrifugation is used only when the land
available is limited and sludge characteristics will not
permit adoption of other methods. This will require
high maintenance and operational cost. A centrifuge
acts both ways to thicken and to dewater sludge. The
centrifuge process separates liquid and solid by the
influence of centrifugal force which is typically 50 to
300 times that of gravity.



2. Digestion

The principal objective of sludge digestion is to
subject the organic matter present in the settled sludge
to anaerobic or aerobic decomposition so as to make it
innocuous and amenable to dewatering on sand beds
or mechanical filters before final disposal.

In anaerobic digestion process the organic
material, in mixture of primary settled sludge and
biological sludge from secondary clarifier, is converted
to CH, and CO, under anaerobic conditions. This is
carried out in an air tight reactor in absence of oxygen.
Sludge is introduced continuously or intermittently and
retained in the reactor for varying periods of time. Two
basic processes involved in anaerobic digestion are
liquifaction and gasification.



2. Digestion

The stabilized sludge which is withdrawn continuously
or intermittently from the process, is non putrescible,
and its pathogen content is also greatly reduced.
Anaerobic digestion is defined as being biological
oxidation of degradable organic sludge by microbes
under anaerobic condition. It occurs in absence of
oxygen and organic matter acts as food source for
microorganisms. Most microbes used in this digestion
are obligate anaerobes or facultative type. This process
is employed for treatment of the organic sludge.



3. Conditioning

Conditioning improves the drainability of
digested sludge. Prior conditioning of sludge before
application of dewatering methods renders it more
ameable to dewatering. Conditioning can be achieved
by various methods such as elutriation, chemical
conditioning, heat treatment, freezing etc. Chemical
conditioning of sludge with or without elutriation is
necessary when dewatering of sludge is accomplished
by vacuum filtration.



4. Dewatering

The purpose of dewatering is to further reduce
the volume of sludge and there by increase the solids
concentration. Most of the digested primary or mixed
sludges can be compacted to a water content of about
90% in the digester itself by gravity. How ever, further
dewatering is acomplished either by air drying on sand
drying beds, or by mechanical means such as vaccum
filtration, centrifugation, pressure filtration etc.



5. Drying

The purpose of heat drying is to reduce further
the moisture content and volume of dewatering sludge.
So that it can be used after drying without causing
offensive odours or risk to public health. Methods are